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Accredited field (see www.latak.lv)
LABORATORY MEASUREMENTS OF SOUND INSULATION

STANDARD LVS EN ISO 10140-2 Acoustics — laboratory measurements of
building element sound insulation. Part 2: Measurements of airborne sound
insulation (taking into account ISO 10140-1 and ISO 10140-1)

Measured parameters:

R - sound attenuation index in 1/3 octave bands
Rwith / Rwitheut /AR — R for wall (with / without / R increment) in case of acoustic coating
Dn,e — normalised level difference for small building elements

Calculable parameters ( in accordance with standard LVS EN ISO 717-1) :

Rw — weighted sound insulation index

Rw,with / Rw,without/ ARw,airect — R w for wall (with / without / AR difference) in case of acoustic
coating

C,Ctr —conditional household and transportation noise index spectral
correction
Cso0-3150,C trso-31s0 ~ — C, Ctr with expanded frequency range under 100Hz (up to 50Hz)

C100-5000,C tr100-s000 — C, Ctr with expanded frequency range over 3150Hz (up to 5000Hz)
Construction Standard 016-11 ,Building acoustics” limits parameter threshold values for
various building internal enclosing structures — partition walls, coverings, doors and windows.
Laboratory measurements of Rw and Rw+Cso-3150 must be 2-3 dB greater, because sound
bypaths are created during building construction and when including bypaths the R’wis
reduced. R and Rw are used in structure material advertisements, while designing buildings, in
calculations of structure sound insulation.

Examples of building-in samples and measurement cases
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Building the double wall Example of full size wall Decreased size sample (doors)
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Accredited field:
LABORATORY MEASUREMENTS OF SOUND INSULATION

Example of measurement results and the sample (given in report with LATAK
logo)

APPENDIX 3
Sound attenuation index, R, in accordance with LVS EN 1SO 140-3

Household noise insulation measurements of construction elements in laboratory conditions

Manufacturer: Sample ID Nr. : Nr. 349-3
Client: Chamber ID: Ac.lab. T-282 Bld acoust. Measurm.chmb.
Sample bledby:  R&D "Akustika" Meas date:
Measurement sample and situation descr. Interior plastering 10 -15mm + 250 mm +
+ stone wool 100 mm + airlayer  30mm +
Contact surface area 9,9 m? + ceramic outer finishing (120mm bricks)
Area spacific mass 379 kg/m?
Meas.chamber air temp, 13,0 °C Measurements were mace in 4th day after compoleting the sample
Meas.chamber air humidity 66,0 % o= Sample was subjected to heating with warm air in 1st day
Sound source reom volume 0,0 m* R values determined in measurements —~
Receiver room volume 64m* ... Weighing range f in accordance with IS0 717-1 oy
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Sound insulation index, Rw (C;Ctr). weighted according to LVS 1SO 717-1 requirements : |[
Rw(C:Ctr)= 64(-1; -6) dB| C 503150: -2dB C 50-5000: -1dB C 100-5000: O dB
o —— -
Evaluated on the basis of engineering method Ctr 50-3150: -12 dB  Ctr50-5000: -12 dB Ctr 100-5000: -6 dB % *
laboratory measurement results
"R&D Akustika" Acoustics laboratory T-282 |4 N
Date: QOperators signature — KERATERM 38 ‘— INNER TRIM
Nr. Sample Insulation index Adjustment Adjustment
registration Nr. Rw C 50-3150 Ctr

349 -1 57 dB -4dB - 7dB
349 -2 63 dB -2dB -5dB
349 -3 64 dB -2dB -6dB
349 -4 60 dB -2dB -5dB
349 -5 66 dB -2dB -6dB
349 -6 67 dB -4dB - 7dB
349 -7 55 dB -2dB -5dB
8. 349 -8 (* 47 dB -1dB -2dB

*) Exterior plastering was substituted with interior plastering, which is identical form acoustical viewpoint.
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Laboratory measurements of sound insulation



